450 SMS <2004><EU><8499D0>

MASK, FENDERS
1802

Pos Part Number Description Additional Text Quantity
1 5730800700049 * NUMBER PLATE SMS 03 1.00
7 5730801000004 FENDER FRONT 660 SM FACTORY 02 1.00
9 50208020000 SPACER BUSHING 7X10X7,5 EXC 4.00
11 0014060203 HH COLLAR SCREW M 6X20 WS=8 5.00
19 59008019000 BRAKE HOSE GUIDE 2000 EXC 1.00
20 5480801300004 REAR PART SX ORANGE 03 200 SX 1.00
22 50314057050 COLLAR NUT M12X1/WS17 H=5MM 1.00
23 54807048000 BUSHING FOR SEAT FASTENING 03 1.00
24 0015060253 HH COLLAR SCREW M 6X25 WS=8 1.00
25 50308052000 BUSH FOR SPOILER 6X11X16X5 MM 2.00
26 0015060163 HH COLLAR SCREW M 6X16 WS=8 FE, FS 2.00
28 59003001099 METAMOLL 90X45X3MM 03 1.00
33 57308006000 BUSHING FOR NUMBER PLATE 1.00
34 57308008000 SUPPORTING TUBE FOR GUIDE BOW 1.00
35 57301035200 SUPPORT FOR NUMBER PLATE 04 1.00
36 57301025050 CABLE GUIDE SMS 2003 1.00
37 0913050050 THREAD PIN DIN0913-M 5X5 2.00
38 0914060030 THREAD PIN DIN0914 M6X30 1.00
39 31008060000 rubber grommet D=8mm open 3.00




